
POTW Study Screener Questionnaire                                                                              General Instructions  

 

U.S. ENVIRONMENTAL PROTECTION AGENCY

NATIONAL STUDY OF NUTRIENT REMOVAL AND SECONDARY
TECHNOLOGIES: POTW SCREENER QUESTIONNAIRE

Form Approved
OMB Control No. XXXX-XXXX

Approval Expires XX/XX/XXXX

The public reporting and recordkeeping burden for this collection of information is estimated to average 3.3 hours 
per response. Burden means the total time, effort, or financial resources expended by persons to generate, maintain,
retain, or disclose or provide information to or for a Federal agency. This estimate includes the time needed to 
review instructions, develop, acquire, install, and utilize technology and systems for the purposes of collecting, 
[...]
Separate Sewer Collection System12                         %                      

Combined Sewer Collection System13                %        

Hauled from off-site:                              %

Other:                                                                                                  %

Total:                                                                %        %

16. Indicate what percentage(s) by volume of the wastewater treated at your treatment works 
was from each of the following sources in 2017. Estimate using best professional 
judgement. Round up to the nearest whole percentage/integer. The sum of all responses 
should equal 100 percent. Please enter zero (0) if no contribution was received from a 
particular source.

Please note that the category of ‘septage’ is intended to cover septic tank sludge and is the 
liquid or solid material removed from a septic tank cesspool, portable toilet, type III marine 
sanitation device, or a similar system. Septage may be transported to and discharged directly 
into an NPDES permitted POTW. It should be accounted for separately from collected 
residential, commercial, and industrial wastewater. Boiler blowdown should be accounted for
in the category of Commercial/Institutional. Examples of the category of ‘Other’ include 
onsite stormwater, onsite landfill leachate, and other POTW effluent.

Residential                    %                      

Commercial/Institutional (e.g., schools, 
hotels, restaurants) %

                      

Septage:                             %

12 Separate Sewer Collection Systems are wastewater  systems that are designed to collect and 
convey sanitary wastewater (domestic sewage from homes as well as industrial and commercial 
wastewater), but not stormwater or runoff. In municipalities served by separate sanitary sewers, 
separate storm drains may convey stormwater and runoff. Separate sewer systems are 
distinguished from combined sewers, which combine sewage and stormwater in one pipe. 
13Combined sewer collection systems are wastewater systems that are designed to collect 
rainwater runoff, domestic sewage, and industrial wastewater in the same pipe. Most of the time, 
combined sewer systems transport all of their wastewater to a sewage treatment plant, where it is
treated.

  9

100%



DRAFT
Industrial:                              %

Stormwater and other:                                                                        %

Total:                                                                %        %

Describe ‘Other:’                                                                                                                           

                                                                                                                                                          

16-1. If you indicated industrial contributions in Question 16, did flows from industrial 
contributions vary by more than 25 percent (excluding diurnal fluctuations) at any point 
in 2017?

☐ Yes

☐  No

17. Did your treatment works receive process wastewater from one or more of the following 
industrial sources in 2017? Select all that apply.

☐      Airport deicing

☐       Dairy products (e.g. milk or cheese), animal processing (e.g., meat processing, poultry 
processing, aquaculture) 

☐      Breweries/microbreweries

☐      Chemical, fertilizer, or phosphate manufacturing

☐      Grain milling

☐        Metals manufacturing and processing (e.g., electroplating, smelting, iron and steel)

☐      Non-animal food processing

☐      Petroleum refining

☐      Pharmaceutical manufacturing

☐      Pulp and paper manufacturing

☐      Steam electric power 

☐      Oil and gas

  10

100%



DRAFT
☐      None of the above

☐       Other significant industrial source of nutrients

Describe ‘Other significant industrial source of nutrients:’                                         
      

                                                                                                                                                    
      

DO NOT COMPLETE BOTH VERSIONS OF QUESTION 18.

 If your treatment works served < 750 individuals” (Question 8) AND has a 

design capacity flow less than 1 MGD (Question 13):  

Continue to Question 18a

 All others:  Skip to Question 18b 18a. Which of the following 
treatment technologies were included in the treatment works in 2017? Select all that apply.

☐  Preliminary (e.g., grit removal, flow equalization, screening) 

☐  Primary treatment (e.g., primary clarification) 

☐  Biological treatment   Respond to Question 18a-2

18a-2 If you indicated biological treatment, indicate which types of biological treatment 
technologies were operated in 2017. Select all that apply.

☐         Suspended growth: Tank/reactor system (e.g., sequencing batch reactor, 
conventional activated sludge, oxidation ditch) 

☐         Attached growth (e.g., trickling filter, activated biofilter, rotating biological 
contactor, fixed-film reactor) 

☐        Suspended growth: Natural wastewater treatment system (e.g., waste 
stabilization pond, wetland, facultative lagoon)  Respond to Questions 
18a-2.1 and 18a-2.2

18a-2.1 If you indicated Suspended growth: Natural wastewater treatment system,
please indicate which types of natural wastewater treatment systems were 
operated in 2017. Select all that apply. 

☐  Simple (single cell) pond14

14 A simple pond is a single-cell, earthen basin designed to receive, hold, and naturally treat 
wastewater.

  11



DRAFT
☐  Complex (multi-cell) treatment pond system15

☐  Wetland or vegetative pond (e.g., constructed wetland, 
hyacinth pond, duckweed pond)

☐ Terrestrial treatment (e.g., soil aquifer treatment/rapid infiltration, 
overland flow system)

18a-2.2. Was any portion of your Suspended growth: natural wastewater 
treatment system mechanically aerated at any time in 2017?

☐ Yes

☐ No

 Skip to Question 23

18b. Which of the following treatment technologies were included in the treatment works in 
2017? Select all that apply.

☐  Preliminary (e.g., grit removal, flow equalization, screening)

☐  Primary treatment (e.g., primary clarification, chemically-enhanced primary 
treatment [CEPT])  Respond to Question 18b-1

☐  Biological treatment  Respond to Questions 18b-2 and 18b-3

☐  Physical and/or chemical treatment  Respond to Question 18b-3

18b-1. If you indicated primary treatment, is any chemical addition or chemical treatment
in primary treatment specifically for the purposes of nutrient removal? 

☐ Yes

☐ No

18b-2. If you indicated biological treatment, indicate which types of biological treatment 
technologies were operated in 2017. Select all that apply.

In the following section, BNR stands for Biological Nutrient Removal. BNR means the 
wastewater treatment system is engineered to remove the nutrients nitrogen and 
phosphorus in amounts greater than the basic metabolic needs of the biological treatment 
system. BNR processes are often a variation of conventional activated sludge processes 
and incorporate additional biological processes into wastewater treatment systems to 
further reduce nutrients from the wastewater. 

☐  Suspended growth: Natural wastewater treatment system (e.g., waste 
stabilization pond, wetland, facultative lagoon).  Respond to Questions 
18b-2.1 and 18b-2.2

15 A complex treatment pond system is a multi-cell pond or lagoon system, with multiple cells 
aligned in series, designed to receive, hold, and treat wastewater.

  12



DRAFT
☐   Suspended growth: Tank/reactor system (e.g., sequencing batch reactor, 

conventional activated sludge, A2O, Modified Ludzack-Ettinger [MLE], 
Bardenpho, oxidation ditch)

☐     Attached growth  Respond to Question 18b-2.3

☐    Combined suspended/attached growth systems (e.g., integrated fixed film 

            activated sludge, moving-bed biofilm reactor)

☐ Biological sidestream treatment (e.g., SHARON, ANAMMOX©, PhoStrip)

18b-2.1 If you indicated Suspended growth: Natural wastewater treatment system,
indicate which types of natural wastewater treatment systems were operated in 
2017. Select all that apply. 

☐ Simple (single cell) pond15

☐  Complex (multi-cell) treatment pond system16

☐  Wetland or vegetative pond (e.g., constructed wetland, 
hyacinth pond, duckweed pond)

☐  Terrestrial treatment (e.g., soil aquifer treatment/rapid infiltration, 
overland flow system)

18b-2.2. If you indicated Suspended growth: Natural wastewater treatment 
system, was any portion of your natural wastewater treatment system 
mechanically aerated at any time in 2017?

☐ Yes

☐ No

18b-2.3. If you indicated Attached growth, which of the following describes your 
attached growth biological treatment technology used in 2017. Select all that 
apply.

☐ Trickling filter system (e.g., trickling filter with any media, 
activated biofilter)

☐ Other than trickling filter system (e.g., rotating biological contactor, fixed-film 
reactor, denitrification filtration)

18b-3. If you indicated biological treatment, indicate the average seasonal wastewater 
temperatures (winter and summer) of the biological treatment system for your treatment 
works in 2017. Please note this question is not asking for the temperature at the outfall. 

  13



DRAFT
Season Temperature

Units

Coldest ☐ ⁰C
☐ ⁰F

Warmest ☐ ⁰C
☐ ⁰F

18b-4. If you indicated physical and/or chemical treatment, indicate which types of 
physical and/or chemical treatment technologies were present in the treatment works in 
2017. Also indicate if any of these physical and/or chemical treatment technologies were 
specifically operated for nutrient removal and/or recovery in 2017. Select all that apply.

Treatment Technology
Present in

Treatment Works

Operated for
Nutrient Removal
and/or Recovery

Ammonia oxidation with chlorine (e.g., breakpoint 
chlorination)

☐ ☐

Chemically-assisted clarification for reasons other 
than nutrient removals (e.g., chemical oxidants, 
coagulants, flocculants, metals precipitants, 
proprietary additives)

☐ Not Applicable

Chemical phosphorus precipitation ☐ ☐

Disinfection ☐ ☐

Gas stripping (e.g., ammonia stripping, air stripping) ☐ ☐

Ion separation/exchange ☐ ☐

Media/Granular filtration (e.g., sand, mixed media, 
granular activated carbon [GAC], fuzzy)

☐ ☐

Membrane filtration (e.g., ultrafiltration, reverse 
osmosis, microfiltration)

☐ ☐

Solids separation (e.g., clarification, sedimentation, 
settling, dissolved air flotation [DAF])

☐ ☐

Surface filtration (e.g., cloth, cartridge and bag 
filter)

☐ ☐

  14



DRAFT

Treatment Technology
Present in

Treatment Works

Operated for
Nutrient Removal
and/or Recovery

Other physical and/or chemical technology ☐ ☐

Describe ‘Other physical and/or chemical technology:’                                                      
            

                                                                                                                                                          
            

                                                                                                                                                          
            

  15



DRAFT
19. What type(s) of process control did your treatment works use in 2017? Select all that apply.

 ☐ Manual (Operator Controlled) 

 ☐ Automatic (Computerized Control) 

 ☐  None  Skip to Question 20

19-1. Please indicate which parameters  were used for process control and how each 
parameter was measured in 2017. Select all that apply.

Parameter Manual Automatic 

Dissolved Oxygen (DO) ☐ ☐

Influent Flow ☐ ☐

Internal Recycle Flow ☐ ☐

Mixed Liquor Suspended Solids (MLSS) ☐ ☐

Nitrate and/or Nitrite ☐ ☐

Organics (including BOD, COD, TOC) ☐ ☐

Oxidation-Reduction Potential (ORP) ☐ ☐

pH ☐ ☐

Phosphate-orthophosphate ☐ ☐

Solids Retention Time (SRT) ☐ ☐

Sludge Blanket Depth ☐ ☐

Temperature ☐ ☐

Ammonia ☐ ☐

Total Suspended Solids (TSS) ☐ ☐

Other ☐ ☐

  16



DRAFT
Describe ‘Other:’                                                                                                                         
            

                                                                                                                                                                          

 . 

20. Please indicate if your treatment works has implemented any capital upgrades or operational 
changes that resulted in nutrient removal or improved energy efficiency (e.g., energy audit, 
energy optimization) in the past 10 years. Select all that apply.

Action Objective

Capital Upgrades 

(e.g., baffles, added tank capacity, new treatment 
unit, pumps and piping for additional return and 
recycle lines)

☐ Nutrient removal
☐ Energy efficiency
☐ Not applicable

Operational Changes 

(e.g., adjusting residence time or mechanical 
aeration, additional monitoring probes in biological 
treatment, upgraded process control)

☐ Nutrient removal
☐ Energy efficiency
☐ Not applicable

  17



DRAFT
20-1. Please indicate if your treatment works is planning to implement any capital upgrades or 

operational changes specifically for nutrient removal or to improve energy efficiency 
(e.g., energy audit, energy optimization) in the next 3 years. Select all that apply.

Action Objective

Capital Upgrades 

(e.g., baffles, added tank capacity, new treatment 
unit, pumps and piping for additional return and 
recycle lines)

☐ Nutrient removal
☐ Energy efficiency
☐ Not applicable

Operational Changes 

(e.g., adjusting residence time or mechanical 
aeration, additional monitoring probes in biological 
treatment, upgraded process control)

☐ Nutrient removal
☐ Energy efficiency
☐ Not applicable

22. Respond to the following three questions (Questions 22-1 through 22-3) to indicate if your 
treatment works may have been designed to achieve objectives for BNR or achieves these 
objectives for BNR through process optimization and/or other operational changes.

22-1. Which nutrients, if any, were removed by your treatment works in 2017? This does not 
include incidental nutrient removals due to the basic metabolic requirements of your 
biological treatment system. Select all that apply.

☐ Ammonia     

☐ Nitrogen     

☐ Phosphorus    

☐ Unknown

22-2. Were the average annual treatment system effluent concentrations for your treatment 
works below the following values in 2017? Select all that apply.

  18



DRAFT
Yes No Unknown

Total Nitrogen ≤ 8 mg N/L                 ☐ ☐     ☐

Total Phosphorus ≤ 1 mg P/L   ☐ ☐     ☐

22-3. Did your treatment works utilize resource recovery practices in 2017? Select all that 
apply.

☐ Nutrient recovery16 (e.g., struvite, nitrogen, phosphorus)    

☐ Beneficial use of biosolids (e.g., land application)

☐ Energy recovery (e.g., digestion, biogas, primary effluent filtration [PEF] for carbon 
diversion)

☐ Other resource recovery practice

☐ No    

23. Indicate where your treatment works monitored for ammonia in 2017. Select all that apply. If
your treatment works did not monitor for ammonia in any of the following locations in 2017, 
check the box under Did Not Monitor. Please note, if you have more than one outfall, use 
your primary outfall to answer this question.

Nutrient
monitored

Headworks
or System
Influent

Treatment
System

Effluent17

Wet
Weather
System

Effluent18

Final
Outfall(s)

Biosolids

Other
locations

within the
treatment

works

Did Not
Monitor

Ammonia ☐ ☐ ☐ ☐ ☐ ☐ ☐

 If your treatment works served < 750 individuals” (Question 8) AND has a 

design capacity flow less than 1 MGD (Question 13):  Skip to 

Question 25a 

16 Nutrient Recovery is the practice of recovering nutrients, such as nitrogen and phosphorus, 
from wastewater streams that would otherwise be discharged to the environment and converting 
them into useful products.
17 Treatment System is the portion of the treatment works which is designed to provide physical, 
chemical, and/or biological treatment (including recycling and reclamation) of municipal sewage